

300 Gen. Colin Powell Pkwy Phenix City, AL 36869

Telephone 334-664-3215 or 800-554-7424 Fax: 334-664-3212

TexTesT Report: 1273246 2
Date: 3/24/15
Page: 1

CLIENT: TENTCRAFT

2322 Cass Road

Taverse City, MI 49684

ATTN: Thomas Shimek

SAMPLE IDENTIFICATION: Black Coated Woven Fabric

Order: 1787

FLAMMABILITY NFPA 701 (2010) TEST 2 FOLDS		After Flame (Seconds)	Char Length (mm)	Drip Burn (Seconds)	
SPECIMEN *	#1	0.0	230.0	0.0	
	#2	0.0	240.0	0.0	
	#3	0.0	185.0	0.0	
	#4	0.0	230.0	0.0	PASS

<sup>\*</sup> Specimens were conditioned at least 24 hours at 20±5°C before testing.

CRITERIA: PASS/FAIL

REQUIREMENTS: CHAR: 1050 mm Maximum Individual

DRIP BURN: 2 Seconds Maximum Individual AFTER FLAME: 2 Seconds Maximum Individual

COMMENTS: The submitted sample passes the requirements of NFPA 701 (2010)

Test 2 Flammability.

TEXTEST

Ann R. Underwood

signed by